
503© The Author(s), under exclusive license to Springer Nature Switzerland AG 2021
L. K. Wang et al. (eds.), Integrated Natural Resources Research, Handbook of 
Environmental Engineering 22, https://doi.org/10.1007/978-3-030-61002-9_10

Chapter 10
Treatment of Laundry Wastewater 
by Physicochemical and Flotation 
Processes

Lawrence K. Wang, Mu-Hao Sung Wang, Nazih K. Shammas, 
and Donald B. Aulenbach

L. K. Wang (*) · M.-H. S. Wang 
Lenox Institute of Water Technology, Newtonville, NY, USA

Rensselaer Polytechnic Institute, Troy, NY, USA 

N. K. Shammas 
Lenox Institute of Water Technology, Newtonville, NY, USA 

Krofta Engineering Corporation, Lenox, MA, USA 

D. B. Aulenbach 
Rensselaer Polytechnic Institute, Troy, NY, USA 
[...]
H
8/

29
98

8/
28

86
94

A
lu

m
; s

et
tle

d 
in

 
W

in
fa

ir
; t

he
n 

C
aC

l 2
9/

22
36

9/
22

9
24

A
lu

m
; s

et
tle

d 
in

 
W

in
fa

ir
; t

he
n 

C
aC

l 2
9/

22
95

9/
22

80
87

10 Treatment of Laundry Wastewater by Physicochemical and Flotation Processes



540

Ta
bl

e 
10

.1
8 

Su
m

m
ar

y 
of

 th
e 

al
ka

lin
ity

 in
 r

aw
 a

nd
 tr

ea
te

d 
w

as
te

In
flu

en
t

E
ffl

ue
nt

E
ffl

ue
nt

N
o 

N
aO

H
 a

dd
ed

N
aO

H
 a

dd
ed

H
ig

h
L

ow
A

ve
ra

ge
H

ig
h

L
ow

A
ve

ra
ge

H
ig

h
L

ow
A

ve
ra

ge
D

at
e

m
g/

L
D

at
e

m
g/

L
m

g/
L

D
at

e
m

g/
L

D
at

e
m

g/
L

m
g/

L
D

at
e

m
g/

L
D

at
e

m
g/

L
m

g/
L

9/
3

42
0

8/
21

34
0

36
8

8/
19

35
0

8/
21

28
8

32
9

9/
3

50
0

9/
3

45
2

47
5

L. K. Wang et al.



541

Ta
bl

e 
10

.1
9 

Su
m

m
ar

y 
of

 th
e 

ac
id

ity
 in

 r
aw

 a
nd

 tr
ea

te
d 

w
as

te

In
flu

en
t

E
ffl

ue
nt

E
ffl

ue
nt

N
o 

N
aO

H
 a

dd
ed

N
aO

H
 a

dd
ed

H
ig

h
L

ow
A

ve
ra

ge
H

ig
h

L
ow

A
ve

ra
ge

H
ig

h
L

ow
A

ve
ra

ge
D

at
e

m
g/

L
D

at
e

m
g/

L
m

g/
L

D
at

e
m

g/
L

D
at

e
m

g/
L

m
g/

L
D

at
e

m
g/

L
D

at
e

m
g/

L
m

g/
L

9/
3

12
4

8/
19

73
91

8/
19

15
8

8/
19

87
11

2
9/

3
68

9/
3

0
31

10 Treatment of Laundry Wastewater by Physicochemical and Flotation Processes



542

Ta
bl

e 
10

.2
0 

O
pt

im
um

 c
om

bi
na

tio
n 

of
 c

he
m

ic
al

 a
nd

 m
ec

ha
ni

ca
l f

ac
to

rs
 in

 th
e 

re
m

ov
al

 o
f 

po
llu

ta
nt

s 
an

d 
pa

th
og

en
s 

fr
om

 la
un

dr
om

at
 w

as
te

w
at

er
 in

 th
e 

A
L

M
I 

W
as

te
w

at
er

 T
re

at
m

en
t S

ys
te

m

Fi
lte

r 
ai

d 
do

sa
ge

C
aC

l 2
 

do
sa

ge

A
ct

iv
e 

R
oc

ca
l 

do
sa

ge
N

aO
H

A
B

S
B

O
D

In
flu

en
t, 

m
g/

L
E

ffl
ue

nt
, m

g/
L

R
ed

uc
tio

n,
 %

In
flu

en
t, 

m
g/

L
E

ffl
ue

nt
, m

g/
L

R
ed

uc
tio

n,
 %

50
 lb

56
7 

(m
g/

L
)

23
.8

 
(m

g/
L

)
Y

es
21

.6
0.

20
98

13
3

34
73

C
O

D
T

D
S

T
ur

bi
di

ty
PO

4
pH

In
flu

en
t, 

m
g/

L
E

ffl
ue

nt
, 

m
g/

L
R

ed
uc

tio
n,

 
%

In
flu

en
t, 

m
g/

L
E

ffl
ue

nt
, 

m
g/

L
In

cr
ea

se
, 

%

%
 

T
ra

ns
m

itt
an

ce
, 

ef
flu

en
t.

In
flu

en
t, 

m
g/

L
E

ffl
ue

nt
, 

m
g/

L
R

ed
uc

tio
n,

 
%

In
flu

en
t

E
ffl

ue
nt

28
5

45
85

48
8

71
5

44
97

16
9

6
94

7.
2

8.
5

A
ci

di
ty

A
lk

al
in

ity
H

ar
dn

es
s

C
ol

if
or

m
/1

00
 m

L
In

flu
en

t, 
m

g/
L

E
ffl

ue
nt

, 
m

g/
L

R
ed

uc
tio

n,
 

%
In

flu
en

t, 
m

g/
L

E
ffl

ue
nt

, 
m

g/
L

In
cr

ea
se

, %
In

flu
en

t, 
m

g/
L

E
ffl

ue
nt

, 
m

g/
L

In
cr

ea
se

, %
In

flu
en

t
E

ffl
ue

nt

91
89

2
36

8
37

2
1

20
8

26
6

8
>

20
00

<
10

Fi
lte

r 
ai

d 
Pi

tc
he

r 
C

el
at

om
 u

si
ng

 a
 3

 m
in

 p
re

-c
oa

t
T

im
e 

re
su

lts
 b

as
ed

 u
po

n 
75

30
 g

al
lo

ns
 o

f 
tr

ea
te

d 
w

as
te

L. K. Wang et al.



543

of BOD from 133 to 34 mg/L; (3) an 85% reduction of COD from 285 mg/L to 
45 mg/L; (4) a 94% reduction of PO4 from 169 mg/L to 6 mg/L; (5) a 97% transmit-
tance for turbidity of the effluent; (6) no significant change in acidity; (7) raising the 
pH from an influent value of 7.2 to 8.5; (8) increasing the total dissolved solids 
(TDS) 44% from 488 mg/L to 715 mg/L; (9) little change in the alkalinity; (10) an 
8% increase in the hardness from 208  mg/L to 266  mg/L; and (11) <10 coli-
form/100 mL when chlorinating the effluent.

9  Discussion of the ALMI System

The first criterion for a satisfactory effluent is that it meets health department stan-
dards. In New York, this demands (l) an effluent which manifests a coliform count 
of zero after chlorination based upon a 1 mL sample and (2) a reduction of 75% in 
biochemical oxygen demand (BOD). The ALMI system meets the requirement with 
respect to the elimination of coliform organisms and at optimum conditions achieves 
a 73% reduction of BOD. The ABS and total solids (TS) in the effluent meet the US 
Environmental Protection Agency (USEPA) drinking water standards.

The second requirement of a wastewater treatment system is the ability to handle 
peak loads as well as normal demands. The ALMI System proved able to treat a 
maximum of 25–26 gpm and also produce a satisfactory effluent at a regular flow of 
14–15 gpm resulting in a total daily flow of 6300–8500 gpd. At two runs per day, 
this unit can treat a total of 7530 gpd. At a maximum average flow of 587 gpd per 
washing machine as shown in Fig. 10.1, the maximum average daily effluent from 
12 to 13 machines could be treated in these two runs. It required 252 min or 4.2 h to 
treat the average daily effluent from approximately seven machines. Based upon a 
12 h/day, the ALMI system could treat the average daily flow from approximately 
20 machines. The holding tank of 4000 gallons capacity provided storage during 
peak flows.

The third requirement is that it requires a minimum of service, operational and 
maintenance skills, and operator time. After the optimum combination of chemical 
and mechanical aids was determined, it required very little time to add the DE 
charge and refill the chemical solution reservoirs. However, with two runs a day, the 
operator would have to return to add the second DE charge. All the other operations 
were such that the system could be activated automatically by a float valve in the 
holding tank. It would be possible to install an automatic DE charging setup so that 
the system could operate unattended during the weekend which is usually the peak 
usage period of the laundromat. Also, the sludge holding tank must be pumped out 
periodically, approximately on a weekly basis. This is best handled by a conven-
tional septic tank service.

The fourth criterion is easily met be the ALMI system which was dismantled and 
removed to the RPI (Rensselaer Polytechnic Institute) laboratories with a minimum 
use of labor and transport facilities. It should be noted, however, that removal of the 

10 Treatment of Laundry Wastewater by Physicochemical and Flotation Processes



544

4000 lb. holding tank, 1000 gal. Clean water tank, and 1000-gal sludge tank was not 
included, as these are fairly permanently installed in the ground.

As for the space requirement, the fifth criterion, the ALMI system, exclusive of 
holding and storage tanks, required no more than 80 ft.2, including storage of filter 
aids and chemicals, with a normal ceiling height.

The goal of recycling water for further use should be an ultimate aim of any 
waste water treatment system. In terms of reduction of spent detergents, phosphates, 
coliform organisms, turbidity, organic nitrogen, BOD, and COD, the effluent could 
be reused for uses other than drinking. However, the increases in TDS, and pH, 
while within the upper limits of USEPA drinking water standards, might not be suit-
able for certain agricultural and industrial uses. Furthermore, the increase in alkalin-
ity and hardness, due to the addition of NaOH, and the high ratio of CaCl2 to Roccal 
(22.3:1) in order to increase PO4 removal render very questionable the suitability of 
the effluent for reuse without softening and pH adjustment.

The American Laundry Machinery Industries Diatomaceous Earth Filtration 
System can thus be an effective system for the treatment of laundromat wastes. 
Whereas there was no single optimum operating condition under which all waste 
parameters were removed to the greatest extent, there can be reached an optimum 
chemical addition and operation which will effectively treat the waste and render it 
safe for certain reuse or discharge into a receiving water.

10  Feasibility of Treating Laundry Wastewater by Dissolved 
Air Flotation

10.1  Treatment of Prewashed Denim Laundry Wastewater by 
Dissolved Air Flotation

The recent consumer demand for fashions made from prewashed denim has created 
a booming prewash industry and an unexpected wastewater problem of significant 
proportion [12]. Since the demand for prewashed fashion has outpaced the major 
denim apparel companies’ prewash capabilities and a satellite industry of contract 
small washers has emerged. Due to the tremendous consumer demand for pre-
washed denim fashions, prewashing has become highly profitable. Many small con-
tract laundries which do not recognize the impact of prewashing on local municipal 
wastewater treatment plants are formed. They are similar to the small laundromats 
that the authors are studying. A consulting engineer has successfully treated a pre-
wash laundry wastewater using DAF [12]. Specifically, DAF preceded by pH adjust-
ment, polymer addition, and flocculation using over-and-under baffles did remove 
all apparent dye-related color. All wetted parts should be 304 stainless steel, and 
provisions for draining and cleaning grit from the interior of units should be made. 
A 250 gpm DAF unit was operated under recycle flow conditions to treat approxi-
mately 240,000 gpd of equalized prewash denim wastewater flow. DAF was fol-

L. K. Wang et al.



545

lowed by 80 mesh shaker screens for further TSS removal at a major corporate jeans 
manufacturing facility. The DAF operation requires approximately 40 gallons of 
50% liquid caustic and approximately 30 gallons of liquid polymer per day for suc-
cessful color removal. The float produced is a foamy blue gel and is dewatered using 
a precoat rotary drum vacuum filter unit coated with a cake layer of diatomaceous 
earth (DE). The dewatered sludge cake is 20 to 30% solids. Between on-half and 
one pickup truck bed load of dewatered sludge is produced per day.

Table 10.21 Treatment of auto and laundry wastewater by chemical coagulation/precipitation and 
sedimentation using 2800 mg/L alum and 200 mg/L polymer (Source: USEPA, Reference No. 13)

Sampling: Composite and grab Analysis: Data set I (V. 7. 3. 1)

Pollutant/parameter
Concentration

Percent removal Detection limitInfluent Effluent

Classical pollutants (mg/L)
  BOD(5) 160 57 64
  COD 240 130 46
  TOC 63 40 37
  TSS 40 46 NM
  OiI and grease 15 4 73
  Total phenol 0.038 0.026 26
  Total phosphorus 7.0 1.6 77
Toxic pollutants (μg/L)
  Cadmium 51 12 76 2
  Chromium 39 34 13 4
  Copper 140 31 78 4
  Lead 71 66 7 22
  Nickel 55 50 9 36
  Silver 14 11 21 5
  Zinc 610 240 61 1
  Phenol ND 2 NM 0.07
  Toluene 5 3 40 0. 1
  Tetrachloroethylene 2 100 NM
  Trichloroethylene 0.5 12 NM 0.5
  Cyanide <2 <2 NM
  Chloroform ND 70 NM 5
  Methyl chloride ND 38 NM 0.4
  Chlorodibromomethane BDL ND NM 0.9
  Bis(2-ethylhexyl) phthalate ND 67 NM 0.04
  Butyl benzyl phthalate ND 36 NM 0.03
  Di-n-butyl phthalate ND 7 NM 0.02
  Di-n-octyl phthalate ND 5 NM 0.89

Blanks indicate data not available
BDL below detection limit, ND not detected, NM not meaningful

10 Treatment of Laundry Wastewater by Physicochemical and Flotation Processes



546

10.2  US Environmental Protection Agency Data for Treating 
Auto and Laundry Wastewater by Dissolved Air Flotation 
or Sedimentation

According to the investigation of the US Environmental Protection Agency (USEPA) 
shown in Table 10.21, a conventional chemical coagulation/precipitation and sedi-

Table 10.22 Treatment of auto and laundry wastewater by chemical coagulation/precipitation and 
dissolved air flotation using 1800 mg/L calcium chloride and 2 mg/L polymer (Source: USEPA, 
Reference No. 14)

Sampling: 2-day composite and grab Analysis: Data set 1

Pollutant/parameter
Concentration

Percent removal Detection limitInfluent Effluent

Classical pollutants (mg/L)
  COD 6400 3200 50
  TOC 1700 690 59
  TSS 390 98 75
  Oil and greasea 700 140 80
  Total phosphorus 42 1.7 96
Toxic pollutants (μg/L)
  Antimony 94 BDL 95b 10
  Arsenic 10 2 80 1
  Cadmium 110 BDL >99b 2
  Chromium 480 270 44 4
  Copper 1500 500 67 4
  Cyanide 57 54 5
  Lead 4800 130 97 22
  Nickel 350 250 29 36
  Zinc 3700 230 94 1
  Bis(2-ethylhexyl) phthalate 1200 220 82 0.04
  Butyl benzyl phthalate 310 ND >99 0.03
  Di-n-butyl phthalate 92 19 79 0.02
  Di-n-octyl phthalate 150 33 78 0.89
  2,4-Dimethylphenol 460 ND >99
  Phenol 98 42 57 0.4
  Dichlorobenzene 1100 260 76
  Anthracene/phenanthrene 380 66 83 0.01
  Naphthalene 4800 840 83 0.007
  Methylene chloride 2 2 0 0.4
  1,1,1-Trichloroethane 18 14 22 2

Blanks indicate data not available
BDL below detection limit, ND not detected
aAverage of four samples
Chemical dosages = 1800 mg/L CaCI2 and 2 mg/L polymer
bApproximate value

L. K. Wang et al.



547

mentation process using 2800 mg/L alum and 200 mg/L polymer can remove 64% 
BOD, 46% COD, 37% TOC, 26% total phenol, 73% O&G, 0% TSS, and 77% TP 
from an auto and laundry wastewater. Apparently there was a chemical sludge rising 
problem which might have caused a poor zero percent TSS removal. BOD, COD, 
and TOC removals are acceptable, but its high chemical dosages (2800 mg/L alum 
and 200 mg/L polymer) would be expensive [13].

USEPA has also supported research for treating the auto and laundry wastewater 
using chemical coagulation/precipitation and dissolved air flotation (DAF). The 
data in Tables 10.22 and 10.23 show that a DAF unit can: (a) remove 50% COD, 
59% TOC, 75% TSS, 80% O&G, and 96% TP from an auto and laundry wastewater, 
if 1800 mg/L calcium chloride and 2 mg/L of polymer are dosed; or (b) remove only 
8% COD, 38% TOC, 36% TSS, 59% O&G, and 9% TP from an auto and laundry 
wastewater, if only 60 mg/L polymer is dosed. Many heavy metals and organic pol-
lutants may also be removed by DAF at the same time [14].

Table 10.23 Treatment of auto and laundry wastewater by chemical coagulation/precipitation and 
dissolved air flotation using 60 mg/L polymer (Source: USEPA, Reference No. 14)

Sampling: 2-day composite and grab Analysis: Data set 1

Pollutant/parameter
Concentration

Percent removal Detection limitInfluent Effluent

Classical pollutants (mg/L)
  COD 500 460 8
  TOC 140 87 38
  TSS 50 32 36
  Oil and greasea 39 16 59
  Total phenol 0.43 0.39 9
Toxic pollutants (μg/L)
  Copper 55 50 9 4
  Cyanide 29 25 14
  Zinc 290 240 17 1
  Bis(2-ethylhexyl) phthalate 82 74 10
  Butyl benzyl phthalate 17 ND <99 0.03
  Di-n-butyl phthalate 2 ND <99 0.02
  Di-n-octyl phthalate 28 11 61 0.89
  Anthracene/phenanthrene 0.9 0.2 78 0.01
  Naphthalene 0.9 0.6 33 0.007
  Pyrene 0.3 0.3 0 0.01
  Chloroform 41 24 41 5
  Methylene chloride 57 22 61 0.40
  Tetrachloroethylene 2 2 0
  1,1,1-Trichloroethane 2 ND >99 2

Blanks indicate data not available
ND not detected
aAverage of four samples
Chemical dosage = 60 mg/L polymer

10 Treatment of Laundry Wastewater by Physicochemical and Flotation Processes



548

10.3  A Rectangular Dissolved Air Flotation System Designed 
by Lenox Institute of Water Technology

A LIWT Wastewater Treatment System (shown in Fig. 10.19) has been specifically 
designed for small operations, such as small laundromats, prewash laundries, car 
washers, etc., although large laundry plants may also adopt. It is a rectangular DAF- 
sedimentation system almost without moving parts. The description of Fig. 10.19 is 
listed below:

 1. Influent to the LIWT wastewater treatment system inlet.
 2. Influent distributor.
 3. Primary clarification (gravity flotation) for floating O&G.
 4. Double primary clarification (sedimentation) for settling TSS.
 5. Settled sludge in primary sedimentation clarifier.
 6. Chemical feeding system.
 7. Mixer and rapid mixing chamber.
 8. Baffle flocculator.
 9. Water distributor.
 10. Optional Lamella settling device.
 11. Secondary clarification (sedimentation).
 12. Sludge collection hopper.
 13. Settled sludge in secondary sedimentation clarifier.

Fig. 10.19 A rectangular combined DAF-sedimentation wastewater treatment unit for treating 
either auto and laundry wastewater or car wash wastewater (Source: Lenox Institute of Water 
Tecgnlogy)

L. K. Wang et al.



549

 14. DAF fine bubble distributor.
 15. DAF air dissolving tube.
 16. Float collector and float collection trough.
 17. Double secondary clarification (DAF).
 18. Recycle flow for DAF.
 19. LIWT wastewater treatment system outlet.
 20. LIWT wastewater treatment system effluent.
 21. Air addition to DAF recycle flow.
 22. Water surface.

The raw wastewater enters the LIWT wastewater system’s combined primary 
flotation-sedimentation chamber through a water distributor after that the light- 
weight oil flows to the water surface by gravity flotation, and the heavy-weight 
suspended solid settles to the primary sedimentation chamber’s bottom also by 
gravity. In the center of the LIWT system, there is a chemical feeding device and 
chemical coagulation-precipitation mixing chamber, where the optimized  chemicals 
are added to the primary effluent, and pH is adjusted. The thoroughly mixed/coagu-
lated primary effluent goes through a few up-and-down baffles for flocculation. The 
mixing/flocculation effluent then flows through a vertical water distributor, entering 
a secondary sedimentation chamber for settling of TSS. There is an optional laminar 
settling module installed inside of the secondary sedimentation chamber for enhanc-
ing sedimentation action. The secondary sedimentation effluent finally enters a sec-
ondary flotation chamber where the extremely fine air bubbles carry the remaining 
TSS to the water surface. The float (scum on the top) can be mechanically or manu-
ally removed from the water surface, while the purified flotation effluent (subnatant) 
is discharged as the final LIWT system effluent.

All wetted parts should be 304 stainless steel, and provisions for draining and 
cleaning grit from the interior of units should be made. The LIWT system may be 
an excellent pretreatment unit meaning the LIWT system effluent is ready to be 
discharged into a municipal sewer system for further biological treatment. In order 
to meet the National Pollution Discharge Elimination System (NPDES) or the State 
Pollution Discharge Elimination System (SPDES) requirements for direct effluent 
to a receiving water, tertiary filtration and tertiary granular activated carbon (GAC) 
may be needed. The readers are referred to another publication for the details of an 
Independent Physicochemical Wastewater Treatment System [17].

11  Conclusions

11.1  The Winfair Water Reclamation System (WWRS)

WWRS was evaluated for its ability to treat a laundromat waste for possible reuse. 
Alum added to achieve a pH of 4–5 resulted in an effluent containing an average of 
11 mg/L ABS. This is twice the level recommended for the detergent removal ion 
exchange resin. This will require replacing the resin twice as often as specified.

10 Treatment of Laundry Wastewater by Physicochemical and Flotation Processes



550

The BOD reduction was in the order of 61%, and the COD reduction 71%. This 
may be sufficient for discharge to many streams, and certainly satisfactory for dis-
charge to a subsurface disposal system. The demineralizer system was absolutely 
nonfunctional. This will result in a buildup of total solids if the effluent is reused. If 
the effluent is to be discharged to waste, the demineralizer system is not needed. The 
system appears to operate satisfactorily without neutralization before sedimenta-
tion. The average ABS reduction was 94%, having an average residual of 2.3 mg/L.

With satisfactory operation of a demineralizer system, this effluent could be 
reused at least once in a laundromat. Consideration of the amount of makeup water 
to control the buildup of non-removed materials would have to be made. The system 
produces an effluent which should be suitable for discharge into many streams.

11.2  The American Laundry Machinery Industries (ALMI) 
Diatomaceous Earth Filtration System

ALMI system can be an effective system for laundromat waste treatment. Under 
optimum operating conditions, the System can achieve better than 98% ABS reduc-
tion, 94% PO4 reduction, 70% BOD reduction, and 84% COD reduction. Coliforms 
can also be effectively removed.